AD-781 841

INVESTIGATION OF THE HOOD EFFECT OF THE 6" COMM. MK. 27-7 PROJECTILE AT VARIOUS OBLIQUITIES

A. V. Hershey

Naval Proving Ground Dahlgren, Virginia

21 April 1947





Subject:

ş

Į

Investigation of the Hood Effect of the 6" Comm. 1k. 27-7 Projectile at Various Obliquities.

Reference:

(a) Armor Officer's Nemo to Experimental Officer (undated).

Enclosures:

- (A) NPG Pi otos. No. NP9 34054, 34055, 35059, 35060, 35061, 35062, 35057, 35058, 34056, 34290.
- (B) Summary of Plate Penetration Coefficients.
- (C) Schematic Diagram of Apparatus for Shock Loading of Tensile Specimens.

1. Reference (a) reports the results of tests at the Plate Fuze Battery which were conducted to obtain a comparison between plate ballistic limits using 6" Comm. MK. 27-7 projectiles, in the standard condition and also with the winishield and hood removed, versus STS and Class B armor plates at various obliquities. The conditions and results of test are summarized in the NPG Phocos. of Enclosure (A), and a summary of plate penetration coefficients is given in Enclosure (B).

2. One projectile in the subject tests was fired at 0° obliquity versus a plate of STS with an arrangement for capturing the fragments of the bood and windshield. The arrangement is shown in the photos. of Enclosure (A). The parts consisted of a nine foot ermor tube, an eighteen inch culvert pipe, and two cover plates with round holes large enough to admit the culvert pipe. The annular space between the culvert pipe and the armor tube was filled with sawdust, the annular space was covered, and the assembled apparatus was placed against the target plate. The projectile traveled a distance of 10 feet down the culvert pipe to the point of impact.

The freements were recovered without evidence of any secondary damage. The windshield and the crown of the hood were splintered into many small pieces, but the skirt of the hood was recovered in three equal pieces. The crown of the hood appeared to have fractured by shear after source plastic deformation, as illustrated by lamellar blocks of the metal which have slipped over each other without becoming separated. The skirt of the hood experienced several brittle fractures on planes normal to the prevailing axis of tension in the region free from severe cold work, but each normal fracture shifted to the shear type of fracture when it ran into the severaly worked region. Three of these brittle fractures were initiated by three minute punched indentations on the shoulder of the

> Datails of illustrations to this document may be better studied on microfiche.

-1-

hood, but a fourth crack was also observed which did not originate from any obvious imperfection. The fourth crack did not pass into the plustically deformed region, as revealed by microsections of the recovered fragment. The fourth crack probably failed to reach completion because of a release of stress by the prior completion of the other three fractures. Measurements of the fragments show that the reduction of area at the brittle fractures was not more than 2%, whereas the material of the hood would undergo a reduction of area of more than 65% in a standard tensile test. The full elongation was, in fact, obtained in the region of severe plastic deformation.

a production of the second

and hat better but the second or

۱.

ţ

3. Two hypotheses have been considered which might explain this enomalous behavior.

The stress in a dynamic deformation is known to be greater than the stress has static deformation, and mild steel, such as the material of the hood, is known to have an upper yield point. If, therefore, the upper yield point were able to reach the frecture stress during a repid loading of the metal, then the fracture would be brittle.

To test this hypothesis, apparatus was constructed it the Light Armor Bettery. The operatus consisted of a gate, which was made of BFS plate 1" thick by 7" high by 18" wide. The gets was pivoted at one side where it have against a gate post. The rate and rate post at the other side were notched to receive a special tensile specimen 3/8" diameter by 3.5" gage length. A shield was mounted over the specimen to protect it from fragments. Clearance was arranged between the head of the tensile specimen ad the rate, so that the gate would have time to pick up speed before implet on the specimen. The specimen was carefully aligned with the free of the rate, so that the implet between gate and specimen would be as sudden as possible.

The first specifien was machined from a 37mm T21 mild stud projectile. Another 37mm T21 projectile was fired at the denter of the mate with a striking velocity of the order of 700 (ft.)/ (sec.). The specimen was needed down and not broken.

The second specimen wes machined from a piece of annouled mild steel bur stock with a BEN of 120. A 37mm T21 projectile was fired at the sate with a striking velocity of the order of 1800 (ft.)/(sec.). The sate was broken in half at the point of impact, and the projectile was desolished from the nose to the rotating band. The sate was also broken at the point where it came into contact with the hard of the specimen. The specimen itself was necked down to fracture with the full reduction of area in a



static tensile test.

white with the based seven watched by the second second second by the second se

Stephendull and the state of th

• 1

Although the gate was a casualty in the above test, it is nevertheless possible to estimate the minimum velocity with which the gate must have struck the head of the specimen. The work required to break the specimen can be estimated from its known tenaile strength and its measured dimensions. This energy was necessarily available in the piece of gate which struck the specimen.⁴ The specimen was clongated .9" and the work of deformation is estimated to have been (3C (ft.)(lb.). The piece of gate weighed 16 (lb.), and its velocity is therefore estimated to have been at least 80(ft.)/ (sec.). While stretching the specimen the piece of gate turned through an angle of 13°.

If the gate had remained intact, its average velocity would probably have been greater than 100 (ft.), (sec.). The velocity at the point of contact with the specimen is uncertain by ± 25 (ft.)/(sec.) because of vibrations in the plate.

If the specimen had remained elastic, a stress of 140,000 (1b.)/(in.)² would have been created in it at an impact velocity of 80 (ft.)/(sec.), whereas the same specimen would break at a true stress of 115,000 (1b.)/(in.)² during a conventional tensile test. The specimen would break at a greater stress in the absence of plastic deformation. The specimen was brought up to full loading while the rate moved at 80 (ft.)/(sec.) through a distance of less than a sixteenth of an inch. An elastic wave would have had time to make three transverses of the specimen in this time interval. The hood of the projectile was brought up to full loading while the projectile moved at 1000 (ft.)/(sec.) through a distance of increases of more than an inch. The rate of loading in the tensile appeared at 1000 (ft.)/(sec.) through a distance the projectile moved at 1000 (ft.)/(sec.) through a distance of increases of the projectile was brought up to full loading while the projectile moved at 1000 (ft.)/(sec.) through a distance the projectile moved at 1000 (ft.)/(sec.) through a distance of a specimen was therefore at least as great as the rate of loading in the tensile appeared at 1000 (ft.)/(sec.) through a distance of a specimen was therefore at least as great as the rate of loading in the tensile appeared at load.

* A square plate, against which a steady force is applied at a point on a diagonal midway between the center and a corner, would expand on that force two fifths of its kinetic energy before it came to rest at the point of application of force. The plate would be turned through an angle equal to three fifths of the ratio between the displacement at the point of application of force and the distance of the point of application from the center of the plate.



4. On the basis of the results so far obtained it appears that the first hypothesis is unlikely.

The first water and the state of the second

According to the second hypothesis, fracture in a ductile material can only occur after a severe plastic deformation. The zone in which the plastic deformation occurs may be concentrated at the very tip of a crack where the stress is most intense, and thus be concealed from superficial measurements of strain. The consentration of plastic flow may not be stable in narrow sections where yielding may occur parallel to the edge of a possible crack. The conditions under which the zone of plastic deformation may become so concentrated are the subject of further analytical work.

Intering 31054 - With Intering 70000 1000 1000 10000 1000000000000000			U			hood	2
The state of the state of the state state of the state o			100		:	a nd	2
The state of the set of the state of the st	eria		and	c	2	ידי דיי	
IN9 34564 - Will Lift Test of 245" JTJ Plate No. 75445 His Illinois steel Co. Vs. C. Correr V. 27-7 Frol. ILAP with and Illinois steel Co. Vs. C. Correr V. 27-7 Frol. ILAP with and Minichield Mini Locd. View: Front of Plate. Zosce 500 1339 103.7 Zosce 1339 103.7 Zosce 1339 105.3 Zosce 1442 107.9 Zosce 1445 105.3 Zosli Lyseve 1339 90.3 Zosli Lyseve 1339 90.3 Zosli Lyseve 1335 91.5	rr Jarr	ojectile	ndshifeld	:	I	windshie	••
IP9 34564 Will If Test of 7.45" JTJ Plate No. 75446 Initiois steel Co. Vs. Un Control V. 27-7 From Its Initiois steel Co. Vs. Un Control V. Plate Ministel Herd Lood. View: Front of Plate. Ereset Cbl. J.V. J.V. J.N. 1-5/8" None 26300 Lytes: 1339 26311 Latt 1000	5.1.1 2.1.1	H	₩.Í.1			out	
IP9 34554 Willing 3454 Willing 3454 State 100, 100 State 100 State 100 State 100, 100 State 100, 100 State 100	5445 *1th		ii th	=	2	NI th	:
IP9 34564 Will Litt Test of 2.45" JTJ Plate Ilinois steel Co. VS. U. Correct. V. 27-7 From Midchield with Locd. View: Front of Plate. Windchield with Locd. View: Front of Plate. Midchield with Locd. View. Front of Plate. Erisot Cbl. J.V. 6 J2. 73941 Ecist for 1339 26309 Log Colt. J.V. 7 J2.7 26310 Log Colt. J.V. 7 J2.7 26311 Lage Colt. Luct 26311 Lage Colt. Luct 26311 Lage Vict 1339 99.3 26312 Lage Vict 1335 99.1 26312	• 10• 7 • 11• 1	Open		°.	1/2"	3/8"	± ک
IN9 34564 Willingta Steel Co. VS. U. Control VS. 2707 Illingta Steel Co. VS. U. Control VS. 2707 Ministal Steel Co. VS. U. Control VS. 2707 Winterla Model VS. V. Control VS. 2707 Ministal Steel Co. VS. U. Control VS. 2704 Inteset Cbl. J.V. Control VS. 1-5/8" N 26309 494201 1442 1007.9 Control Steel IC 26310 500101 1465 105.3 26311 480401 1339 90.3 26311 480401 1345 90.3	1 a t 6	. ru	one	×	×	× *	× ₽
1109 34564 441 111 1457 31 1 1 1 1 1 1 27 1 27 1 27 1 27 27 1 27 27 1 27 27 27 27 27 27 27 27 21 27 21 27 21 27 21 27 21 25 21 27 21 25 21 27 21 25 21	Eto	[-]	Ż	0 .	ۍ ۲	Q	Q
1199 34554 - 441. 11714 Test of 6 1111013 Steel Co. Vs. 07 7000 Mindohleld word hood. View: Front Errset Cbl. J.V. 6 32. 74941 26309 49420 1339 103.7 26310 50910 1405 105.3 26311 48940 1339 99.3 26312 49930 1385 99.3	15 - 10 - 10 - 10 - 10 - 10 - 10 - 10 -	Pene.	1-5/8"	Corp.	.= ~	š.	Cort.
1199 34054 - 441. 1171 1110013 30001 000 1110013 30001 000 1110013 5000 1339 26309 49420 1405 26310 50010 1405 26311 48040 1339 26311 48040 1339	Test of A V. Court Vtew: Front	17686 . 20	103.7	107.9	1(5.3	90.3	16
<pre>Inters 34554 - 441. It Inters steel 0.0 Inters teld and hood Inters 50.90 1339 26810 50.90 1339 26811 48.40 1339 26811 48.40 1339</pre>	42 • * * • • • • •	10					
26309 20054 - 441 *1.110013 36661 *1.110013 36661 *1.110013 36661 26309 5090 26310 50900 26310 5090 26311 48940 26311 48940		.۷.ز	1339	144.2	1405	1339	1325
1114 1114	1	C b1.	50:301	1.2.57	·)[•] 5	13012	136.301
		ILLACT	25353	20309	26330	25211	86212



NN-25 Mfd. by Jarnewie 21 with and without	Projectile	"ith windshield and "		"ithout windshield and hood	AA 44 44
"13 373 Plate No. N 1 74. 27-7 Proj. IL 1 of Plate.	l'ene. "L'u Cren	2-3/4" None	3.4 P. C. X 7"	2-1/2" None	Court. 6" x 7"
it Teat of 3 13. ó" Conror View: Fror	1980 - 76 X	0°55		92.3	~*• ⊑ ∽
Co. V	j. V.	1438	1543	1413	+
55 - Bal 3.35eel	Cbl.	• UUS ST		137.97	12057
TILINCIA	Irract	25320			444.4



				bod	t	E	Ŧ	ŧ	
	poo) } =	ŧ	d bu		-			
310 21	بر م	;	£	l an	E	£	Ŧ	£	
rnee ut	ר בי בי	5 - 7	-	iel(
t tho		7 D T 1		de bu	5				
а́ ж • р	500	ה ב ב	Ŧ	, a		Ŧ	3	t	
Mfd n an	LO I				5				
164 Witi			E	+ 1.W.	5 4 E 5	=	E	t	
CK 4 MAD	1	۲. ۲						744	2
N N	Den	X	:					; ;	K
Pro.	nı		ĸ			M	H 1	× 2	2/1-
r. F 7-7 late	튁	5			ò			D-	±
	ene	: הוי	-	d HO	d iii o	d L L L L L L L L L L L L L L L L L L L	dino:		-1/4
0276 n 176 ut o								٠,	-
of Fro	7884	0.2		0	\$ 0		0	0 7	r, N
e 8 50 6 8 50	×.	11	12	TS	Ä		Ï	Ď	01
Lt T 9.61 V16	8								
Ling vod	>	o	õ	o	õ	<u>S</u>	20	<u>6</u>	40
L Co	ပ်	84	80	2	8	8	80	• 8	2.
- Be teel and	·19	000	000	°30	00.	00.0	20°	000.0	00.0
59 133 Leld	0	99	ŝ	<u>,</u> 9	30	60	60	60	60
35(1001	pact	835	836	837	838	839	840	841	842
equ 111 11	E	26	26	26	20	26	26	26	26



		nood	F	Ŧ	t	~1		
		and 1	£	ŧ	F	hood	2	2
icis ield	ví	eld				and	=	:
111 indsu	ectil	Indshi	=	=	1	hleld	F	1
ut w	Proj	it wi				vinds		
by Jerr d witho		"i thou	:	2	E	witth v	2	=
3 Tfd. With an	Open	n r	6-1/4"	5-1/2"	4-1/2"	7"	7"	x 8"
P-132 TI&P	T'.ru	6" x	6" X	L/2"X	-1/2"X	6" x	6" x	-1/2"
.o.			-	:	9			÷.
.lute ofecti	Pene.	Comp	Comp	1-1/2	ŝ	Comp.	00100	3.
of 1:45 (1) n 12 - 27 -7 H of 21ate.	5 3k 734.1	95.3	37.4	78.7	34.9	1r 9.0	1(3.3	95.6
· 1011	. V.	256	Cat.	716	745	650	452	745
	<u>. 140</u>	401-54	450004	45000	+27-57	+34044	47,50	100-77
1109 3505 Uteel 30 462 100 1	106321	5 5 5 5 5 5 5 5 5 5 5 5 5 5 5 5 5 5 5	20314	26215	20215	26317	20313	51812 51812



by Carnegie without wind- projectile hout windshield and hood """""""""""""""""""""""""""""""""""	0.4465 1. 112,220
o Mfd a and witt	DEP-1
te flo. X2058(oj. IL&P wit) f. x 17" 6" x 17" 1-1/2" x 20" 1-1/2" x 26" 10" x 30" 8-1/2" x 28" 8-1/2" x 28"	CAF VZZ
375 Pla 27-7 Pr 27-7 Pr te. 7ene. 1-3/4" 1-1/2" 3" 2-5/8"	
Test of 1:973 o" forron 1'4. "Front of Pla 124.6 124.6 124.5 117.5 119.1 129.2 129.2	
. Limit Coo vs. View 1779 1816 1812 1812 1916 1916	
1 - 381 nd hood 50°00 60°00 60°00 60°00 60°00	
100 3566 31 100 3566 31 100 3566 21 100 38 20345 20355 20345 20355 2005 203555 20355 20355 20355 203555 203555 203555 203555 2035555 2035555 200	¢



فللفلاخ عمامات فالانتهاء الالاح الالتلا الموالة والمتلا المرادية والمرادية الالماد المرادية والمتعالم والملا

Ard. by Carnezie 1 and without wind-	Projectile	With windshield and hood " " "	Without windshield and hood	
Plate No. 634580 7 Proj. IL&P with	. Thru Open	• 6" x 17" None	. 6" x 8"	. 0/# x 11.
7 373 k. 27- late.	Pene	Cor.p.	Comp	
t Test of C"9 . 6" Comron F w: Front of P	5 Sk. 78841	1Ci.7 96.8	89.3 80.3	31. 6
. Limi Co. vs	s.v.	724	662 597	0×30
52 - Bal 3 Steel (1nd hood	.140	50°50'	50°00' 50°00'	•0.) - I y
Tliinois shield a	Irract	20323	26830 26831	4.0334

	е _{Кј}	¹ Q	
	۲	-	
		*	
			'w
		2	
		. ~	
× ~ ~ ·		9	./
8		5	
1 8	, C		41
9	, c	$\tilde{\mathcal{O}}$	
· She		\sim	2
	*	0	
	۲ ۲		` / L
$\sum_{i=1}^{n}$	The second se	5	
and the second se	1. A. A.		
	5 5 5 5 5 5 5 5 5 5 5 5 5 5 5 5 5 5 5		
	*		
a a	*.		
V V			
	· Ý		2
	·		
			•, •







NP9 34056 - Bal. Exp. Test of 1:908 STS Plate No. 98503 Mfd. by Carnegie Illinois Steel Corp. vs. 6" Comron Nk. 27-7 Proj. IL&P fired for recovery of fragments of the windshield and hood. View: Front of Plate. 6-3/4" x 7" Thru Open Pene. Comp. & Sk. 78841 127.9 S.V. 957 061. ° Impact 26851



ENCLOSURE (B)

CLUB COMMENTS AND COMMENTS

TABLE I

Comparison Between Plate Penetration Coefficients for 6" Comm. Mk. 27-7 Projectiles, With Windshields and Hoods, and Without Windshields or Hoods.

				<u>F(a</u> ,)	ə)
Plate Number	Plate Tensile <u>Strength</u>		đ	With Ws. and Hood	Without Ws. or Hood
F1823	128,000	45°	.242	35,600 ± 600	30,100 ± 900
NN25	119,000	45°	.522	43,300 ± 900	39,600 ±1100
634580	124,000	51°	.162	32,200 ± 700	26,600 ± 400
75446	121,000	50°	.403	41,700 ± 900	38,300 ± 400
23164	124,000	60°	.127	35,800 ± 500	30,500 ± 900
X20580	123,000	60 °	.329	45,500 ± 400	45,700 ±1000

AND LOUGH

in in the second se

